
Los Angeles Regional Water Quality Control Board 

May 15, 2015 

Mr. Tony Jimenez 
Los Angeles County Fire Department 
2300 East 2ih Street 
Signal Hill , CA 90755 

CERTIFIED MAIL 
RETURN RECEIPT REQUESTED 
CLAIM NO. 7012 3460 0000 2166 2594 

GENERAL WASTE DISCHARGE REQUIREMENTS FOR SMALL DOMESTIC 
WASTEWATER TREATMENT SYSTEMS- LOS ANGELES COUNTY FORESTER AND FIRE 
WARDEN CAMP NO.8 LOCATED AT 1900 SOUTH RAMBLA PACIFICO STREET, MALIBU, 
CALIFORNIA 90265 (FILE NO. 55-090, ORDER WQ 2014-0153-DWQ, SERIES NO. 007, Cl-
6478, GLOBAL ID WDR100001221) 

Dear Mr. Jimenez: 

The California Regional Water Quality Control Board, Los Angeles Region (Regional Board), is 
the public agency with primary responsibility for the protection of ground and surface water 
[...]
LACSD I ~ontebel lo  Forebay Groundwater 1 9 1-1 00 1 5728 

082.1 
6190' 
8371 I 

R4-2005-0061 

Tapia WRF 
Tillman WWRP 

, . 

8956 

79-107 . 

Division 
Los Angeles City DWP 
Los Al~aeles CiD, DWP 

1 LACSD 
I 

I San Jose Creek WRP . 1 97-072 . 1 6372 

97-072 
R4-2007-0008 

Los Angeles County DPW 
Los Angeles County 
Sanitation Districts '(LACSD) 
LACSD ' 

LACSD 

/ LACSD ' 

I I I 

Saugus WRP 1 97-072 i 1 6188 

\. 

6438. 

6189 
6185 

Harbor Water Recycling Project 
HWRP Barrier Proiect 

I LACSD .' 
- 

.I. Valencia'Water Reclamation Plant 1 97-072 . ' . 1 6186. ' 1 

. 

, Malibu Mesa WWRIP . 
...  on^ ~ e a c h ' W # R Y  

Los Covotes WWRP ' ' 

Recharge 
Pomona WRP 

/ LACSD 
I I I 

1 Whittier Narrows Water 1 97-072 1 6844 1 

R4-2003-0025 
R4-2003-0134 

8537 
8654 

00-167 . 

97-072 

97-072 . 

97-072 

5689 
6184 

6 182' 

624 1 

Oxnard City 
Simi Valley City . . .  

US Navy Southwest Division 

Cali$ornia Environmental Protection Agency . . 

e3 ,Recycled Paper 

~eclamation Plant, El Monte 
Oxnard WWTP 

Ventura City 
West Basin MWD 

West Basin MWD , 

Simi Valley 'FVWRP 
San Clelnente I s l a~~d  WWTP 

R4-2008-0083 
87-046 . 1 6408 . 

R4-2004-0057 1 8734 
Veiltura W 
Edwaid C. Little Water Recycling 
Facility 
Edward C. Little Water Recycling 
Facilitv 

9456 . 

87-045 
01-043 . 

R4-2006-0069 

6190 
7453 

7485 



Water Boards 

Los Angeles Regional Water Quality Control Board 

June 22, 2015 

Mr. AI Tizani Certified Mail 
Return Receipt Requested 

~ EoMUNO G. BRowN JR. 
~ GOV~RNQA 

Chief Executive Office 
County of Los Angeles 
500 West Temple Street 

Claim No. 7010 3090 0002 1022 2261 

Los Angeles, California 90012 

WASTE DISCHARGE REQUIREMENTS, REVISED MONITORING AND REPORTING 
PROGRAM, AND CEASE AND DESIST ORDER FOR FORESTER AND FIRE WARDEN 
CAMP 13 WASTEWATER TREATMENT PLANT, 1250 SOUTH ENCINAL CANYON ROAD, 
MALIBU, CALIFORNIA (FILE NO. 61-108, ORDER NOS. R4-2015-0121 AND R4-2015-0122, 
Cl-3138, GLOBAL ID WDR1 00001 048) 

Dear Mr. Tizani, 

Our letter of April 17, 2015, transmitted tentative Waste Discharge Requirements (WDRs), a 
tentative revised Monitoring and Reporting Program (MRP), and a tentative Cease and Desist 
Order (COO) for Fire Warden Camp 13 Wastewater Treatment Plant. 

Pursuant to Division 7 of the California Water Code, the California Regional Water Quality 
Control Board, Los Angeles Region (Regional Board) at a public meeting held on June 10, 
2015, reviewed the tentative WDRs, the tentative revised MRP, and the tentative COO, 
considered all factors in the case, and adopted WDRs Order No. R4-2015-0121, revised MRP 
No. Cl-3138, and COO No. R4-2015-0122 (copies enclosed) relative to this discharge. The 
adopted WDRs, revised MRP, and COO will be posted on the Regional Board's website at: 

http://www.waterboards.ca.gov/losangeles/board decisions/adopted orders/ 

Los Angeles County Fire Department and Los Angeles County Internal Services Department 
shall comply with the Electronic Submittal of Information (ESI) requirements by submitting all 
reports required under the WDRs, revised MRP, and COO, including groundwater monitoring 
data, discharge location data, and searchable Portable Document Format of monitoring reports 
to the State Water Resources Control Board GeoTracker database under Global 10 
WOR 100001048. 



Mr. AI Tizani - 2- June 22, 2015 
Forester and Fire Warden Camp 13 

If you have any questions, please contact the Project Manager, Dr. Ann Chang at (213) 620-
6122 (ann.chang@waterboards.ca.gov), or me at (213) 576-6683 
(eric.wu@waterboards.ca.gov). 

Sincerely, 

~----~ 
Chief of Groundwater Permitting Unit 

Enclosures: 
1. Waste Discharge Requirements Order No. R4-2015-0121 
2. Standard Provisions Applicable to Waste Discharge Requirements 
3. Revised Monitoring and Reporting Program No. Cl -3138 
4. Cease and Desist Order No. R4-2015-0122 

cc: Mr. Craig George, Deputy Building Official , City of Malibu 
Mr. Jon Rohrer, Roux Associates, Inc. 



CALIFORNIA REGIONAL WATER QUALITY CONTROL BOARD 
LOS ANGELES REGION 

320 West 41h Street, Suite 200, Los Angeles, California 90013 
(213) 576-6660 • Fax (213) 576-6640 

http://www.waterboards.ca.govnosangeles/ 

ORDER NO. R4-2015-0121 
(FILE NO. 61-1 08) 

Cl-3138 

WASTE DISCHARGE REQUIREMENTS 
FOR 

LOS ANGELES COUNTY FIRE DEPARTMENT AND 
LOS ANGELES COUNTY INTERNAL SERVICES DEPARTMENT 

FORESTER AND FIRE WARDEN CAMP 13 WASTEWATER TREATMENT PLANT 

The California Regional Water Quality Control Board, Los Angeles Region (Regional Board) 
finds: 

PURPOSE OF ORDER 

1. Los Angeles County Fire Department and Los Angeles County Internal Services 
Department (hereinafter Dischargers) are subject to Waste Discharge Requirements 
(WORs) contained in Regional Board Order No. 00-110 and monitoring and reporting 
program (MRP) No. Cl-3138, adopted on July 27, 2000. 

2. California Water Code (CWC) section 13263(e) provides that all waste discharge 
requirements shall be reviewed periodically and, upon such review, may be revised by 
the Regional Board. Following a review of requirements in Regional Board Order No. 
00-110 and an inspection of the subject site on March 17, 2015, requirements have been 
revised to include additional findings, effluent limitations, groundwater limitations, 
updated standard provisions, and a revised monitoring and reporting program. 

BACKGROUND 

3. Los Angeles County Fire Department (LACoFD) owns and maintains Forester and Fire 
Warden Camp 13 (Camp 13) located at 1250 South Encinal Canyon Road, Malibu, 
California (Figure 1 ). Camp 13 is operated as a low security female detention camp with 
kitchen, restroom, shower, and laundry facilities and overnight accommodations. It can 
house up to a population of 120 persons including 110 inmates and 10 staff. 

4. Inmates at Camp 13 provide firefighting services for the surrounding area, including 
clearing bushes all year round and other community oriented projects under the 
supervision of California- Department of Corrections and Rehabilitation (CDCR). 
LACoFD has a partnership with CDCR, which allows for the transfer of inmates from 
CDCR to LACoFD during normal business hours for firefighting purposes. 

5. Los Angeles County Internal Services Department (ISO) operates Camp 13 wastewater 
treatment plant (Camp 13 WWTP). Camp 13 WWTP treats domestic wastewater 
generated at Camp 13 and the treated effluent is disposed through seven 
evaporation/percolation ponds to groundwater. 

June 10, 2015 



Forester and Fire Warden Camp 13 
Wastewater Treatment Plant 

Order No. R4-2015-0121 
Page2 

6. Camp 13 WWTP was originally constructed in the 1950's. In 2000, upon the issuance of 
WDR Order No. 00-110, Camp 13 WWTP needed a major rehabi litation and upgrade to 
continue operation in order to comply with the requirements contained in the WDR Order 
No. 00-110. Therefore, the Regional Board issued a Time Schedule Order (TSO) No. 
00-111 associated with WDRs to allow the Dischargers to complete the upgrade and 
come into compliance with the WDRs within a time frame specified in the TSO. 

7. The TSO required the Dischargers to complete construction by June 1, 2001 and 
achieve full compliance with all the requirements in Order No. 00-110 by July 1, 2001. In 
addition, TSO No. 00-111 directed the Dischargers to submit a workplan for groundwater 
monitoring and surface water monitoring by December 15, 2000. 

8. The Dischargers submitted Fire Camp 13 Wastewater Treatment Plant Upgrade 
Predesign Report Final dated November 2001 to propose the following: 

• The replacement of the deteriorated headworks structure 
• The replacement of the deteriorated influent pumps 
• The rehabilitation of the deteriorated equalization tank 
• The installation of a new dual-train package plant with secondary clarifiers 
• The replacement of the deteriorated air piping 
• The conversion of the deteriorated aeration tank to an aerated sludge holding 

tank 
• The installation of new effluent pumps 
• The construction of a new chlorine contact tank 
• The installation of chlorine metering equipment 
• The installation of new piping to reroute influent wastewater flows from the Fire 

Station Buildings to the upgraded Camp 13 WWTP 

9. The upgrade to Camp 13 WWTP was completed in October 2004. The current Camp 13 
WWTP has a design capacity for an average flow of 12,000 gallons per day (gpd) and a 
peak flow of 24,000 gpd. 

10. Camp 13 is located in an unsewered area of Los Angeles County. To date, no public 
sewers have been scheduled for construction in the vicinity of the project. 

11. Las Virgenes Municipal Water District provides potable water supply to Camp 13. 

FACILITY AND TREATMENT PROCESS DESCRIPTION 

12. The current Camp 13 WWTP consists of headworks, a flow equalization tank, a dual­
train package plant with secondary clarifiers, tertiary filter chambers, a chlorine contact 
tank, and an effluent holding tank. The processes include biological treatment followed 
by filtration and disinfection. 



Forester and Fire Warden Camp 13 
Wastewater Treatment Plant 

Order No. R4-2015-0121 
Page 3 

13. The headworks consist of a Parshall flume, a comminutor, and a bypass channel with a 
manual bar screen. The Parshall flume provides a reliable influent flow measurement. 
The comminutor prevents clogging of downstream equipment while the bypass channel 
with the bar screen is in place in the event that the comminutor requires maintenance or 
becomes clogged. 

14. The package plant consists of anoxic tanks, aeration tanks and secondary clarifiers. 
Wastewater is pumped to the package plant for biological treatment including the 
reduction of biological oxygen demand (BOD) combined with the oxidation of organic 
and ammonia nitrogen within the aeration basin and the subsequent reduction of nitrate 
to nitrogen gas within the anoxic basin. The suspended solids are removed in the 
secondary clarifiers. During April 14, 2015 meeting, ISO staff confirmed that the anoxic 
tanks have never been operated for denitrification. 

15. The secondary treated effluent flows through dual media (anthracite and sand) cells that 
serve as the tertiary filter system to further remove suspended solids. 

16. The filtered effluent is pumped to the chlorine contact tank for disinfection using chlorine 
tablet feeders, although installation of chlorine metering equipment was proposed in the 
Fire Camp 13 Wastewater Treatment Plant Upgrade Predesign Report Final dated 
Novem·ber 2001. 

17. Following disinfection, the treated wastewater flows to the effluent holding tank and then 
is pumped up to discharge into seven evaporation/percolation ponds located 
approximately 500 to 1,000 feet east and uphill of Camp 13 WWTP. The seven ponds 
are roughly rectangular or triangular in shape, each being about 20 feet by 50 feet in 
size, arranged in a linear fashion. The topography at and immediately surrounding the 
seven evaporation/percolation ponds indicate that these ponds were created by cutting 
into the south facing hillside of Conejo volcanic bedrock, excavating each pond to a 
depth of approximately 5 feet. 

18. Sludge generated from Camp 13 WWTP is stored in a sludge holding tank and then it is 
hauled to the Sanitation Districts of Los Angeles County, Pomona Water Works 
Reclamation Plant where the sludge is processed and treated for final disposal. 

19. From 2011 to 2014, Camp 13 WWTP discharged an average of 10,566 gpd with a peak 
flow of 18,730 gpd of domestic wastewater from Camp 13. 

SITE-SPECIFIC CONDITIONS 

20. Camp 13 WWTP and seven evaporation/percolation ponds are located at the 
headwaters of Trancas Canyon Creek with approximately 34°05'00.24" north latitude 
and 118°51'56.98" west longitude. The Trancas Canyon is a north-south trending, 
narrow, deeply incised valley on the southern slopes of the Santa Monica Mountains 
(Figure 2). 



Forester and Fire Warden Camp 13 
Wastewater Treatment Plant 

Order No. R4-2015-0121 
Page4 

21. Camp 13 WWTP and the seven evaporation/percolation ponds are located in the 
Trancas Canyon Hydrologic Subarea. Trancas Canyon Creek is located approximately 
500 feet down-slope southerly from seven evaporation/percolation ponds. Runoff from 
the canyon is collected in Trancas Canyon Creek and flows into the Pacific Ocean. 

22. The area in and immediately surrounding Camp 13 is dominated by Mesozoic age 
volcanic rock associated with the Conejo formation. Mixtures of older alluvium and 
colluvial deposits derived from erosion of the volcanic rock as well as artificial fill are 
randomly present in the flatter areas of Camp 13. 

23. The volcanic bedrock is well-exposed in road cuts along Encinal Canyon Road and in 
the surrounding generally very steeply sloping hillsides. The bedrock units are extrusive 
mixtures of basalt, which are generally massive, very hard, and erosionally resistant. 

24. Earth materials that underlie the seven evaporation/percolation ponds consist of 
mixtures of artificial fill (composed of volcanic basalt) , weathered volcanic rock, and hard 
and consolidated volcanic bedrock. 

25. In November 2003, three groundwater monitoring wells were installed to evaluate 
impacts from wastewater discharges through seven evaporation/percolation ponds. In 
2011 through 2014, groundwater was encountered at 6 to 20 feet below ground surface 
(bgs) in the vicinity of seven evaporation/percolation ponds. Groundwater monitoring 
wells MW-1 and MW-2 are located approximately 750 feet and 500 feet west from the 
disposal area. Groundwater monitoring well MW-3 is located approximately 10 to 15 
feet south of evaporation/percolation pond No. 2 (Figure 3). 

26. Based on one boring log of groundwater monitoring well MW-3, soil lithology in the 
vicin ity of evaporation/percolation ponds consists of 70% fine to coarse graind sand and 
30% weathered basalt fragment gravel from ground surface to 10 feet bgs. 

27. There are no potable water supply wells located within one mile radius of Camp 13 
WWTP and seven evaporation/percolation ponds. 

COMPLIANCE HISTORY 

The compliance history of Forester and Fire Warden Camp 13 wastewater treatment plant is 
summarized as follows: 

28. The Regional Board issued TSO No. 00-11 1 upon adopting WDRs Order No. 00-110 to 
allow the Dischargers to come into compliance with the WDRs within a time frame 
specified in the TSO. The TSO required the Dischargers to complete construction by 
June 1, 2001 and achieve full compliance with all the requirements in Order No. 00-1 10 
by July 1, 2001. In addition, TSO No. 00-11 1 directed the Dischargers to submit a 
workplan for groundwater monitoring and surface water monitoring by December 15, 
2000. 

29. On November 14, 2001, the Dischargers submitted the Groundwater and Surface Water 
Monitoring Program Workp/an for Regional Board review and approval. 



Forester and Fire Warden Camp 13 
Wastewater Treatment Plant 

Order No. R4-2015-0121 
Page 5 

30. On April 8, 2002, the Dischargers requested an extension to TSO No. 00-111 due to 
delays in obtaining a construction contract award and all required jurisdictional approvals 
from agencies, including California Coastal Commission, Department of Regional 
Planning, and Building and Safety. The upgrade to Camp 13 WWTP was completed in 
October 2004. 

31 . Between November 2000 and October 2004, there were 22 biological oxygen demand 
(BODs) exceedances, two total suspended solids (TSS) exceedances, 27 turbidity 
exceedances, and 16 fecal coliform exceedances. After the upgrade to Camp13 WWTP 
was completed in October 2004, the effluent continued to have 16 BODs exceedances 
until June 2006, five TSS exceedances and three turbidity exceedances until August 
2008. There were no effluent limit violations in 2009, 2011 , 2012, and 2013. There was 
one turbidity exceedance and one oil and grease exceedance in 2010, and one turbidity 
exceedance observed in 2014. 

32. On March 9, 2010, the Regional Board issued a Notice of Violation (NOV) for the 